
 

 

Catherine Hill Bay Water Utility 

Integrated Water Management Plan 
Montefiore Street, Catherine Hill Bay 

 

October 2014 



 

Catherine Hill Bay Water Utility    

Integrated Water Management Plan   

Contents 
 

1	 Introduction ..................................................................................................................... 1	

2	 Background ..................................................................................................................... 2	

2.1	 Location ..................................................................................................... 2	

2.2	 Approved Residential Development ........................................................ 2	
[...]
The system is continuously monitoring for permeate turbidity, trans-membrane 
pressure (TMP) and flow to ensure the system is operating effectively. 
Membrane cleaning regimes are implemented on a routine basis as per 
manufacturer recommendations, and/or when TMP reaches a set point. 

Ultraviolet 
Disinfection 
Unit 

MBR permeate passes through a pre-validated inline ultraviolet disinfection 
unit to provide an additional disinfection barrier in the treatment train. The UV 
unit will achieve a 3 log reduction in bacteria and protozoa. 

The UV system is continuously monitored for UV intensity, UV transmission, 
flow and lamp run hours to ensure the system is operating effectively. 

 

6.1.2 MBR Effluent Quality 

Typical effluent quality from the MBR is outlined below in Table 6.2. 

 



 

Catherine Hill Bay Water Utility   Page | 12 

Integrated Water Management Plan   

Table 6.2 Typical effluent quality from the MBR 

Parameter Units Minimum Mean 95%ile Maximum 

Biochemical Oxygen 
Demand 

mg/L   10 20 

Suspended Solids mg/L   5 10 

Total Nitrogen mg/L as N  10  20 

Total Phosphorus mg/L as P  0.3  2 

pH pH 6.5   8.5 

Turbidity NTU   1 2 

UV Transmission UVT% 60%    

Faecal Coliforms cfu/100 mL   10 100 

Total Dissolved Solids1 mg/L  750  1000 

1 No salt removal is achieved through the MBR process. Effluent salinity = influent salinity. 

 

6.2 Stage 2 - Advanced Water Treatment Plant 

The 300 kL/day Advanced Water Treatment Plant (AWTP) that produces recycled water for 

supply to customers will be installed inside the WWTP building during Stage 2 of the WWTP and 

will be commissioned and operational by the time 112 lots have connected to the scheme. 

The feed water for the AWTP will be taken from the MBR permeate tank. Surplus recycled water 

would accumulate in the MBR permeate tank and be managed by land irrigation or offsite 

discharge as outlined in Section 7.2. Once the AWTP becomes operational the volume of surplus 

recycled water will reduce due to the supply of recycled water to households.  

A Recycled Water Management Plan for the AWTP will be documented once the scheme is 

approved and during detailed design. Preliminary information on recycled water uses, log 

reduction targets, the proposed treatment train and critical control points are outlined below. 

 

6.2.1 Recycled Water Uses and Log Reduction Targets 

Recycled Water supplied to individual customers will be used for the following uses: 

 Toilet flushing; 

 Laundry washing machine cold water service hard plumbed; 

 Outdoor cleaning including bin washing, car washing and general hosing; and 

 Irrigation of private lots and footpaths. 

The AWTP is designed to produce high quality Class A+ recycled water that complies with the 

highest bacteria, virus and protozoa log reduction targets for dual reticulation and firefighting from 

the Australian Guidelines for Water Recycling: Managing Health and Environmental Risks  

(Phase 1) (NRMMC; EPHC; AHMC, 2006).  



 

Catherine Hill Bay Water Utility   Page | 13 

Integrated Water Management Plan   

An overview of the log reduction targets and log reduction credits being claimed for the unit 

processes in the AWTP are outlined below in Table 6.3. It can be seen from Table 6.3 that the 

proposed AWTP will achieve the required log reduction targets with some safety factor.  

 

Table 6.3 Pathogen Log Reduction Target and Credits Being Claimed for the AWTP 

Target 
Pathogen 

Log 
Reduction 
Target1 

Log Reduction Credits Claimed for AWTP 

MBR + 
UV2 

Ultrafiltration 
Membrane 

Ultraviolet 
Disinfection

Chlorine 
Contact 

Total Log 
Reduction

Bacteria 5.3 0 4 3 4 11 

Virus 6.5 0 4 0 4 8 

Protozoa 5.1 0 4 3 0 7 

1 From Table 3.7 in Australian Guidelines for Water Recycling: Managing Health and Environmental Risks 

(Phase 1) with recycled water used for dual reticulation with firefighting (NRMMC; EPHC; AHMC, 2006). 
2 No pathogen log reduction is being claimed for the MBR + UV treatment process. In reality the MBR + 

UV treatment process would achieve a pathogen log reduction of 3 log for the UV alone. 

 

6.2.2 AWTP Processes Description 

The AWTP has been designed to achieve the bacteria, protozoa and virus log reduction targets 

presented above in Table 6.3 through the use of: 

 Reverse Osmosis (salinity control only not pathogen control); 

 Prevalidated/accredited Ultrafiltration membrane skid; 

 Ultraviolet disinfection unit; and 

 Chlorine contact tank.  

An overview of the AWTP process is provided in the PFDs in Appendix B. Information from the 

water treatment equipment supplier including pre-validation information for UF and UV is provided 

in Appendix C. 

Salinity control in the recycled water system using a side stream Reverse Osmosis process to 

maintain recycled water TDS less than 600 mg/L.  

A description of each of the AWTP unit processes and preliminary Critical Control Points are 

outlined below in Table 6.4. 

  



 

Catherine Hill Bay Water Utility   Page | 14 

Integrated Water Management Plan   

Table 6.4 Overview of AWTP Unit Processes 

Process AWTP Process Description and Preliminary Critical Control Points 

Side stream 
Reverse 
Osmosis 

A portion of AWTP flow is treated in by reverse osmosis to maintain TDS in the 
recycled water supply network below 600 mg/L. The portion of flow directed to 
the RO is automatically controlled by online TDS monitoring. Depending on feed 
water salinity approximately 25-30% of AWTP flow will be directed to the RO. 
The RO is designed to maximise product recovery with a reject rate of 
approximately 15%. 

Ultrafiltration 
Membranes 

An Ultrafiltration membrane unit will be installed into the WWTP building and will 
draw TDS controlled water from the MBR Permeate Tank when water level in 
the recycled water storage tank drops below a set point.  

The proposed UF unit is a skid mounted system being supplied, installed and 
commissioned by SAS Water Solutions Pty Ltd. The skid is a complete factory 
tested package system and contains three INGE brand membrane modules. 

The specific membrane modules being used are the INGE Dizzer XL 0.9MB60W 
and has an approximate membrane pore size of 0.02 µm and a membrane 
surface area of 60 m2. The INGE membranes are a multi-bore hollow fibre 
membrane with 7 x 0.9 mm diameter membrane capillaries in each 4 mm 
diameter fibre.  

The membranes have been pre-validated based on USEPA guidelines (USEPA, 
2005) to achieve >5 Log virus removal, however 4 log is being claimed for the 
process. Refer to Appendix Cfor pre-validation and technical information on the 
INGE membranes. 

The preliminary Critical Control Points (CCP) and Critical Limits (CL) for the UF 
system from the manufacturers pre-validation information are: 

 Max permeate flow 4 L/s (for downstream UV and CCT processes); 

 Transmembrane Pressure < 201.5 kPa; 

 Average normalised flux of <100 L/m2/hr; 

 Direct Integrity Test pressure decay <1 kPa/minute at 1 bar hold 
pressure; 

 Permeate turbidity <0.15 NTU (95%ile) and < 0.5 NTU shut down. 

All CCPs will be continuously monitored with alarms and automatic shutdown if 
the critical limits are reached. CCPs and CLs are subject to refinement during 
detailed design. 



 

Catherine Hill Bay Water Utility   Page | 15 

Integrated Water Management Plan   

Process AWTP Process Description and Preliminary Critical Control Points 

Ultraviolet 
Disinfection 

Permeate from the UF is directed straight into an inline UV disinfection unit. The 
UV unit is being supplied, installed and commissioned by SAS Water Solutions 
with the UF skid.  

The UV unit will be USEPA accredited (USEPA, 2006) unit provided by Wedeco 
(LBX series) with a pre-validated dose to achieve 3 log reduction in bacteria and 
protozoa at 60% UVT.  

Refer to Appendix C for pre-validation and technical information on the Wedeco 
UV unit. 

The preliminary Critical Control Point and Critical Limits for the UV from the 
manufacturers pre-validation information are: 

 Max flow of <4 L/s as measured on the UF permeate line; 

 Max pressure < TBC with manufacturer; 

 UVT of incoming water >60%; 

 UV Intensity inside the UV reactor > TBC with manufacturer; 

 Lamp run life; 

 Lamp faults. 

The CCPs will be continuously monitored with alarms and automatic shutdown if 
the critical limits are reached. CCPs and CLs are subject to refinement during 
detailed design. 



 

Catherine Hill Bay Water Utility   Page | 16 

Integrated Water Management Plan   

Process AWTP Process Description and Preliminary Critical Control Points 

Chlorine 
Contact Tank 

Water from the inline UV disinfection unit is discharged into the chlorine contact 
tank (CCT).  

The CCT has been designed to achieve the CT values to achieve a 4-log 
reduction in viruses as outlined in “Chlor(am)ine disinfection of human 
pathogenic viruses in recycled waters” (Keegan, Wati, & Robinson, 2012) using 
the design process documented in the USEPA Disinfection Profiling and 
Benchmarking Technical Guidance Manual (USEPA, 2003). 

The CCT will include: 

 60 minutes total hydraulic detention time with liquid volume of >14.4 kL; 

 Baffled reactor to maximise mixing and plug flow. A baffling factor of 0.5 
was assumed from the USEPA Disinfection Profiling and Benchmarking 
Technical Guidance Manual (USEPA, 2003); 

 Target CT value of 16, based on a pH of 8 and a temperature of 100C 
from Table 4.7B in “Chlor(am)ine disinfection of human pathogenic 
viruses in recycled waters” (Keegan, Wati, & Robinson, 2012); 

 Sodium hypochlorite dosing using variable speed dosing pumps; 

 Continuous online monitoring of pH and free chlorine with dosing 
facilities. 

The preliminary Critical Control Points and Critical Limits for the CCT are: 

 pH 6.5 to 8; 

 Free chlorine at the CCT outlet >0.6 mg/L; 

 Maximum flow of 4 L/s as measured on the UF permeate line; 

 Water level monitoring to ensure detention time control (if a gravity high 
level gravity overflow from the CCT is not used). 

The CCPs will be continuously monitored with alarms and automatic shutdown if 
the critical limits are reached. CCPs and CLs are subject to refinement during 
detailed design. 

Residual 
Chlorination 

Treated water from the CCT with a minimum free chlorine residual of 0.6 mg/L is 
pumped into the 1 ML recycled water storage tank.  

Chlorine residual in the recycled water storage tank will be maintained using a 
recirculation system with continuous chlorine monitoring and dosing. 

Sufficient free chlorine residual will be maintained in the recycled water storage 
tank to ensure the minimum free residual chlorine is achieved at the furthest 
point in the reticulation system. Seasonal chlorine dosing rates will be 
determined during operation to achieve the minimum residuals required 
throughout the network. The recycled water storage tank is a sealed tank to 
prevent vermin and mosquito access. All required tank openings, like overflows, 
will be screened with mosquito proof mesh.  

The preliminary Critical Control Points and Critical Limits for the recycled water 
storage is: 

 Free chlorine on supply >0.6 mg/L (or higher set point to maintain 
residuals throughout the network); 

 Weekly visual inspection for evidence of tank damage or vermin access. 

The free chlorine CCP will be continuously monitored with alarms and automatic 
shutdown if the critical limits are reached. CCPs and CLs are subject to 
refinement during detailed design. 



 

Catherine Hill Bay Water Utility   Page | 17 

Integrated Water Management Plan   

6.3 Treatment Process Waste Products 

6.3.1 MBR Screenings 

All influent to the MBR receives primary treatment in a Huber 2 mm perforated plate inlet screen 

to remove hair, gross pollutants and other foreign matter. The screen includes a rotating brush, 

dewatering auger and automatic bagging unit to avoid operator contact with screenings. As each 

bag is filled with dewatered screening at approximately fortnightly intervals the waste will be 

disposed of by a licenced waste transport contractor to an approved solid waste landfill facility. 

6.3.2 MBR Waste Sludge 

The MBR is an activated sludge process that produces waste activated sludge at approximately 

2% of the inflow rate. At ultimate development approximately 5 kL/day of waste activated sludge 

at solids content of approximately 10,000 mg/L will be generated from the MBR. Waste sludge will 

be stored in a sealed tank until it is removed from the site at approximately weekly intervals by a 

licenced liquid waste transport contractor and disposed of to the nearest approved municipal 

wastewater treatment plant. 

6.3.3 RO Reject Evaporation Ponds 

The Reverse Osmosis system in the AWTP produces RO reject at a rate of approximately 15% of 

the feed to the RO unit. At ultimate development approximately 6.4 kL/day of RO reject with a salt 

concentration of approximately 5000 mg/L will be produced. RO reject will be managed in three 

HDPE lined evaporation ponds with a total area of 4,870 m2. The evaporation ponds are 1.5 deep 

and are filled to a water level of 1.2 meters (0.3 m freeboard) before being rested to evaporate.  

Daily water balance modelling of the evaporation ponds system was presented in the Solo Water 

report Reverse Osmosis Reject Evaporation Pond Water Balance (Revision C, dated October 

2014). This report shows that the pond system is predicted to overflow in approximately 6% of 

years. In operation the ponds will be managed to prevent overflows by either shutting off the 

AWTP to cease reject generation or by removing excess water by road tanker to ensure no 

overflows occur. 



 

Catherine Hill Bay Water Utility   Page | 18 

Integrated Water Management Plan   

7 Effluent Management  

7.1 Recycled Water Supply 

All recycled water from the AWTP is stored in the 1 ML recycled water storage tank. The 1 ML 

recycled water storage tank provides more than 24 hours storage at ultimate peak day recycled 

water demands.  

During Stage 1 the recycled water tank will be filled with potable water. Once the AWTP is 

commissioned in stage 2 the tank will be filled with recycled water and potable water will only be 

used for top-up and emergency backup of the recycled water system. 

Chlorine residual in the recycled water storage tank will be maintained with continuous chlorine 

monitoring and dosing on supply. Sufficient free chlorine residual will be maintained in the 

recycled water storage tank to ensure the minimum free residual chlorine is achieved at the 

furthest point in the reticulation system. Seasonal chlorine dosing rates will be determined during 

operation to achieve the minimum residuals required throughout the network. 

The recycled water storage tank will be operated based on the set points outlined below in  

Table 7.1. 

 
Table 7.1 Recycled Water Storage Tank Operation 

Operating 
Parameter1 

Action 

>99% full Shut down AWTP 

<90% full Start AWTP 

>50% full Close potable water top-up valve 

<30% full Open potable water top up valve - High Alarm 

<20% full Critical alarm 

<5% full Shut off recycled water supply pumps 

1. Set points are adjustable and will be optimised by the operator during operation. 

Recycled water from 1 ML recycled water storage will be supplied to customers through a 

separate purple pipe network using a variable speed drive booster pump station located at the 

WWTP site. An emergency standby diesel generator with automatic changeover switch will be 

provided to back up the recycled water supply pumps to ensure provision of essential services is 

continuously maintained. 

 



 

Catherine Hill Bay Water Utility   Page | 19 

Integrated Water Management Plan   

7.2 Management of Surplus MBR + UV Recycled Water 

7.2.1 Irrigation Scheme – up to 470 ET 

Under the scheme all surplus MBR + UV treated recycled water will be stored in 2 x 1 ML wet 

weather storage tanks before being irrigated onto a dedicated irrigation area located on developer 
[...]
ALL WORK IS TO CONFORM TO RELEVANT AUSTRALIAN STANDARDS AND OTHER 
CODES AS APPLICABLE TOGETHER WITH OTHER AUTHORITIES' REQUIREME NTS AND 
REGULATIONS. 

...- ·'\ 

\:"" 
,...-·'\ 

' )v/ 
/ ' 

/ \ / 
/Y I .-1---

\ I - --
'• ..l- ----'\ 

\ -\-·-· \ \ 
\ --\--·- \ 
-\- ·- \ I \ 

I \ \ 
I I 

I 

' / -\-
' '· 

' ' v 

\\srt\~~<1 
\ \ \ \ >_,-" \ I_ \ 
\ \ \ \....- · \. \ \ 

'. \ \ ). ...-\_ \ \ \ 
\ \ '· \-'\, \ . 

\ \ . )/_,- \ I \ '· .)/ ·\, \ \ '. 
... v-, \ \ 

. . ' 
\ \ 
' 

' \ 

_ ......... 
' \ 

~

'· 

ROSE 
Creating a qu<il i ty way of living 

LANDSCAPE ARCHITECT 

52-56 Will iam Street, East Syoney NSW 2011 
PO Box AB66 Sydney South NSW 1235 
T. 61 2 8244 8900 F. 612 82446988 
E. context@context.net.au 
w.vw.conlttxlnel.au ACN 055 972 248 context Pmject 

Client 

Moo nee 
Beach 

PROJECT APPLICATION 
The Moonee Hamlets Catherine Hill Bay 

Rose Property Group Pty Ltd 

LEGEND 

EXISTING TREES 

PROPOSED FEATURE TREES 

PROPOSED NATIVE TREES 

SHRUB I HEATH PLANTING 

MACROPHYTE PLANTING IN BASIN 

DRY CREEK BED 

CJ TURF 

~ FOOTPATHS & DRIVEWAYS 

~ CONCRETE SERVICE PATHS 

~ 
~ PICNIC TABLES & BBQ 

~ CHILDRENS' INTERPRETIVE PLAY 

LANDSCAPE VISION 
The landscape setting will be residential development nestled 
within a restored and enhanced coastal landscape. A framework of 
planted streets and parks will provide habitat corridors, shade and 
environmental amenity to the development, enriching the character 
and identity of the site. Existing trees in the Village Park and 
Hamlet 1 will be retained. 

The Village Park will be enhanced with new plantings, pathway 
and interpretive playground for the enjoyment of the residents and 
visitors to Catherine Hill Bay. Landscaped pocket parks are spaced 
around the perimeter, terminating major street views with a green 
vista. 

Montefiore Street will be widened and planted with Eucalypts to 
establish an East-West 'Green Ridge'. The planted ridge defines 
the entry to the proposed development and forms a landscape 
screen and buffer from the village of Catherine Hill Bay. A compact 
village square will be centred within the retail precinct at the corner 
of Hale Street and Montefiore Street. 

A pair of North South 'Green links' - pedestrian pathways with 
widened park verges planted with endemic trees and shrubs - will 
thread through the development and link the open spaces north 
of Montefiore Street and the Village Park to Munmorah 
Conservation area and Monee Beach. 

A Coastal Walk is proposed to link Middle Camp Beach with the 
Headland. Running roughly parallel to the cliff line, the Coastal 
Walk will include directional and interpretive signage and connect 
with pedestrian pathways in the development. 

LANDSCAPE PRINCIPLES 
The key landscape principles will include the following: 
• Provide a robust and attractive framework of 

landscaped streets and local open spaces to complement the 
development. 

• Reinforce the Coastal Villages feel by using predominantly 
endemic coastal species in the public and private domain 

• New la11dscaping will ensure that the development is unified 
and integrated with the Conservation area backdrop 

• Keep the principal ridge line(s) green, with tree canopies as the 
dominant feature. 

• Create public open spaces for passive recreation suited to all 
age groups. 

• Establish a safe and permeable pedestrian network throughout 
the development . 

• Create major 'Green Links' and new pathways to linking Middle 
Camp Beach and parks to Monee Beach and the Headland 

• Provide a high standard of design for private gardens, 
integrated with the new housing and contoured slopes 

• Introduce water sensitive urban design principles to manage 
and control runoff from the site. 

• Retain significant trees where possible. 
• Establish a landscape maintenance and management strategy 

for the public domain to ensure a consistent standard and 
healthy vegetation cover throughout the year. 

PLANTING PRINCIPLES 
The planting principles focus on the creation of a relaxed and 
informal coastal development dominated by landscape. The 
planting designs will: 
• Encourage a sense of place 
• Frame and enhance desirable views and screen undesirable 

views 
• Provide scale, colour, and soften the dwellings 
• Define edges 
• Provide shade, windbreaks and environmental amenity 
• Encourage wildlife habitat areas 

The proposed planting palette is based on endemic species and 
select cultural plantings typical of coastal villages in the region. 

200rr. 
__J 1:2500@A1 EB 

Title Landscape Master Plan 
Date November 2010 Dn/Ch JR-JD/UB 

Drwg No 10629-L-101 Issue B 



 

Catherine Hill Bay Water Utility    

Integrated Water Management Plan   

   

 

Appendix B 

Process Flow Diagrams  

  



PROCESS FLOW DIAGRAM 
POTABLE WATER

CATHERINE HILL BAY 
WATER UTILITY PTY LTD

PRIVATE WATER UTILITY:PROJECT:

CATHERINE HILL BAY RESIDENTIAL SUBDIVISION
MONTEFIORE STREET, CATHERINE HILL BAY

DRAWING TITLE:

PROCESS FLOW DIAGRAM
POTABLE WATER

IPART REFERENCE:

APPENDIX A

CLIENT:

ROSE PROPERTY 
GROUP PTY LTD

PHASE:
IPART LICENSE 
APPLICATION & 
PART 5 
APPROVAL

NOTES
1. PRELIMINARY PROCESS FLOW DIAGRAM FOR IPART 
APPLICATION AND PART 5 APPROVAL ONLY. 
2. NOT FOR CONSTRUCTION
3. SUBJECT TO MINOR CHANGES DURING DETAILED DESIGN

DRAWING NUMBER:

H10052_P02D

CATHERINE HILL BAY
POTABLE WATER TRANSFER PUMP STATION
VARIABLE SPEED DRIVE CONTROLLED BY WATER LEVEL IN THE ONSITE 
POTABLE WATER STORAGE TANK.
PEAK DESIGN CAPACITY 23.3 L/s. AVERAGE FLOW APPROX 3.4 L/s.
LOCATED AT THE EXISTING WYONG COUNCIL KANANGRA RESERVOIR SITE.
REFER TO PRESSURE SEWER SOLUTIONS P/L WATER SERVICING STRATEGY 
REPORT.

WYONG SHIRE COUNCIL 
KANANGRA DRIVE POTABLE 

WATER RESERVOIR

BULK WATER METER 
(CHBWU BILLED BY
WYONG SHIRE COUNCIL)

CATHERINE HILL BAY 
ONSITE 1.2 ML 

POTABLE WATER + 
FIRE STORAGE TANK

(0.5 ML DEDICATED 
FIRE STORAGE)

SOLO WATER
HOME OWNER

AIR 
GAP

AIR 
GAP

TOP-UP & BACKUP OF 1ML RECYCLED WATER STORAGE 
TANK VIA AN AIR GAP ABOVE THE HIGH LEVEL OVERFLOW.
DURING STAGE 1 ON POTABLE WATER IS USED IN THE 
RECYCLED WATER NETWORK

RECIRCULATION FOR Ph & CHLORINE 
RESIDUAL MONITORING & DOSING

SOLO WATER
HOME OWNER

Cl CHLORINE DOSING 
(SODIUM HYPOCHLORITE)

FM

P

WYONG COUNCIL
SOLO WATER

WYONG COUNCIL
SOLO WATER

FM

CATHERINE HILL BAY POTABLE WATER BOOSTER PUMP STATION
VARIABLE SPEED DRIVE CONTROLLED TO MAINTAIN WATER PRESSURE IN THE 
DOWNSTREAM RETICULATION NETWORK.
DUTY POINT FOR POTABLE WATER BOOSTER PUMP STATION TO BE A MINIMUM OF 
50 kPa ABOVE THE PUMP DUTY OF THE RECYCLED WATER BIOOSTER PUMP STATION.

ALL POTABLE WATER USES INCLUDING:
- Drinking water
- Bathroom taps & shower
- Kitchen taps and dishwasher
- Laundry taps
- Hot water service
- Pool top-up
- Fire hydrants

pH

FLOW

PRESSURE

FREE CHLORINE RESIDUAL

BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS

CHEMICAL DELIVERY LINES

LEGEND

PROCESS MONITORING
VARIABLE SPEED DRIVE PUMP STATION

BACKFLOW PREVENTION DUEL CHECK VALVE

Cl SODIUM HYPOCHLORITE FOR CHLORINATION

PROCESS EQUIPMENT PROCESS CHEMICALS

pH

P

Cl

FM

STOP VALVE

LVL

LVL WATER LEVEL

pH

Cl

P

P pH Cl

FMFMFM

POTABLE WATER RETICULATION
BLUE uPVC PIPE

FM

AIR 
GAP BACKFLOW PREVENTION AIR GAP

PUMP

FM

FM

APPROXIMATELY 6.5 km OF 200 mm HDPE 
POTABLE WATER TRANSFER MAIN IN EXISTING 
NPWS/RFS BUSHFIRE TRAIL.

EC

EC ELECTRICAL CONDUCTIVITY

EXISTING INFRASTRUCTURE

NEW INFRASTRUCTURE

DATE:

19/06/2014

EMERGENCY STANDBY DIESEL PUMP
WITH AUTOMATIC CHANGEOVER

EMERGENCY STANDBY DIESEL PUMP 
WITH AUTOMATIC CHANGEOVER

FM

SCOUR VALVE

P

CATHERINE HILL BAY POTABLE WATER RETICULATION SYSTEM
CONSTRUCTED TO WSAA CODE STANDARDS AND WILL INCLUDE:
- AIR VALVES
- ISOLATION VALVES
- SCOUR VALVES
- FLUSHING POINTS
- WATER QUALITY MONITORING POINTS
- FIRE HYDRANTS



LS

LS PSR LS PSR

EVAPORATIVE 
COOLER

LS DO

SS

INLET 
BALANCE 

TANK
ANAEROBIC 

TANK
ANOXIC 

TANK
AERATION 

TANK
SUBMERGED 
MEMBRANE 

TANK
INLET

SCREEN

AUTO 
BAGGING 

UNIT

WASTE 
SLUDGE 

TANK

ACTIVATED 
CARBON 
FILTER

PASSIVE TANK VENTILATION

MEMBRANE 
PERMEATE 

PUMP

CIP W
AST

E

LOW PRESSURE SEWERAGE 
NETWORK – WELDED HDPE

MBR CIP 
WASTE 
TANK

AIR 
BLOWER

1 ML WET 
WEATHER 
STORAGE

W
AS

TE
 

SL
U

DG
E

MIXER

SOLO 
WATER

SOLO 
WATER

HOME OWNER/
BUILDER

PRIVATE WASTEWATER DRAINAGE SYSTEMS TO 
AS3500 BY LICENSED DOMESTIC PLUMBER

HOME OWNER/
BUILDER

AACID

CCAUSTIC

ClCHLORINE

SM
SODIUM 
METABI-
SULPHITE

AlALUM

CBCARBON

CIP 
PREP 
TANK

Cl
, C

, A

C,
 A

, C
B

C,
 A

, A
l

SM
, C

, A

PROCESS FLOW DIAGRAM 
STAGE 1 WASTEWATER TREATMENT PLANT

(UP TO 112 ET) 

SU
PE

RN
AT

EN
T

N
U

ET
RA

LI
SE

D

RETURN TO 
INLET BALANCE TANK

LEGEND
PROCESS MONITORING

CATHERINE HILL BAY 
WATER UTILITY PTY LTD

PRIVATE WATER UTILITY:PROJECT:

CATHERINE HILL BAY RESIDENTIAL SUBDIVISION
MONTEFIORE STREET, CATHERINE HILL BAY

DRAWING TITLE:

PROCESS FLOW DIAGRAM
STAGE 1 WASTEWATER TREATMENT PLANT
(UP TO 112 ET)

CLIENT:

ROSE PROPERTY 
GROUP PTY LTD

PHASE:

IPART LICENSE 
APPLICATION

MBR

MBR

PROCESS EQUIPMENT

PROCESS CHEMICALS

NOTES
1. PRELIMINARY PROCESS FLOW DIAGRAM FOR IPART APPLICATION ONLY. 
NOT FOR CONSTRUCTION.
2. NOT TO SCALE.
3. SUBJECT TO MINOR CHANGES DURING DETAILED DESIGN.

INLET 
PUMP

ANOXIC 
FEED

AERATION 
FEED

MEMBRANE 
FEEED

ACTIVATED 
CARBON 
FILTER

SAFETY 
SHOWER

DEODOUR
ISING 
SPRAY

TEMPORARY ONSITE 
IRRIGATION AREAS

STAGE 1 – TOTAL AREA 4.5 ha

LS
LS

LS

LS

LS

LS

FM FM

FM

FM FM FM

FM

FM

FM FM

P

H2S CH02

TMP

NTU

EC

Cl
pH

PP

DRAWING NUMBER:

H10052_P04E
DATE:

26/09/2014

Membrane Bioreactor 
Peak Design Capacity 330 kL/day.

1 ML WET 
WEATHER 
STORAGE

1 ML 
RECYCLED 

WATER 
STORAGE 

TANK

LS

OFFSITE DISPOSAL TO APPROVED FACILITY 
USING LICENSED WASTE TRANSPORT 

CONTRACTOR

OFFSITE DISPOSAL TO 
APPROVED LANDFILL 

FACILITY

UV

UV

ULTRAVIOLET DISINFECTION SYSTEM
SELF CLEANING SYSTEM WITH UV INTENSITY MONITORING
UV TRANSMISSION OF 60%
USEPA ACCREDITED UV DISINFECTION SYSTEM

FMP Cl RECYCLED WATER SUPPLY 
TO CUSTOMERS

TOILET FLUSHING, LAUNDRY 
WASHING MACHINE COLD WATER, 
IRRIGATION, OUTDOOR CLEANING 

AND WASHDOWN.

EVAPORATIVE AIR CONDITIONING UNIT

HOUSEHOLD SEWERAGE CONNECTION POINT

MOTORISED VALVE

MIXING PUMP

DRY-MOUNTED PUMP

SUBMERSIBLE PUMP

MEMBRANE BIOREACTOR PROCESS TANKS

INLET SCREEN

ASRO ANTI-
SCALENT

GRAVITY COLLECTION SYSTEMS

WEATHER STATIONWS

FREE CHLORINE RESIDUALCl

pHpH

MIXED LIQUOR SUSPENDED SOLIDSSS

DISSOLVED OXYGENDO

WATER LEVELLS

PUMP STARTS AND RUN HOURSPSR

PRESSUREP

FLOW METERFM

WS

SM

TURBIDITYNTU

TRANSMEMBRANE PRESSURETMP

UV INTENSITYUV 
INT

ELECTRICAL CONDUCTIVITYEC

SOIL MOISTURE PROBESM

METHANE GASCH

HYDROGEN SULPHIDE GASH2S

OXYGEN GAS02

MEMBRANE INTEGRITY TESTMIT

BUNDED CHEMICAL STORAGE AREA

BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS
CHEMICAL DELIVERY LINES

CB ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE

Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL

Cl SODIUM HYPOCHLORITE FOR CHLORINATION

SM SODIUM METABISULPHIDE DOSING FOR DECHLORINATION

C SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION & MEMBRANE CLEANING

A ACID FOR pH CORRECTION AND MEMBRANE CLEANING

AS REVERSE OSMOSIS MEMBRANE ANTISCALENT

UV TRANSMISSIONUVT 
%

pH

UVT 
%

POTABLE WATER SUPPLY
(WYONG WATER 

NETWORK)
POTABLE WATER USED IN 

RECYCLED WATER NETWORK 
DURING STAGE 1

AIR 
GAP

FM

UV

UV

ULTRAVIOLET 
DISINFECTION

UV 
INT

EC

AWTP TO BE 
CONSTRUCTED IN 

STAGE 2

Cl



LS

EC

LS

LS PSR LS PSR

EVAPORATIVE 
COOLER

LS DO

SS

INLET 
BALANCE 

TANK
ANAEROBIC 

TANK
ANOXIC 

TANK
AERATION 

TANK
SUBMERGED 
MEMBRANE 

TANK
INLET

SCREEN

AUTO 
BAGGING 

UNIT

WASTE 
SLUDGE 

TANK

ACTIVATED 
CARBON 
FILTER

PASSIVE TANK VENTILATION

MEMBRANE 
PERMEATE 

PUMP

CIP W
AST

E

LOW PRESSURE SEWERAGE 
NETWORK – WELDED HDPE

MBR CIP 
WASTE 
TANK

AIR 
BLOWER

1 ML WET 
WEATHER 
STORAGE

W
AS

TE
 

SL
U

DG
E

MIXER

SOLO 
WATER

SOLO 
WATER

HOME OWNER/
BUILDER

PRIVATE WASTEWATER DRAINAGE SYSTEMS TO 
AS3500 BY LICENSED DOMESTIC PLUMBER

HOME OWNER/
BUILDER

AACID

CCAUSTIC

ClCHLORINE

SM
SODIUM 
METABI-
SULPHITE

AlALUM

CBCARBON

CIP 
PREP 
TANK

Cl
, C

, A

C,
 A

, C
B

C,
 A

, A
l

SM
, C

, A

PROCESS FLOW DIAGRAM 
STAGE 2 WASTEWATER TREATMENT PLANT

(UP TO 470 ET) 

SU
PE

RN
AT

EN
T

N
U

ET
RA

LI
SE

D

RETURN TO 
INLET BALANCE TANK

LEGEND
PROCESS MONITORING

CATHERINE HILL BAY 
WATER UTILITY PTY LTD

PRIVATE WATER UTILITY:PROJECT:

CATHERINE HILL BAY RESIDENTIAL SUBDIVISION
MONTEFIORE STREET, CATHERINE HILL BAY

DRAWING TITLE:

PROCESS FLOW DIAGRAM
STAGE 2 WASTEWATER TREATMENT PLANT
(UP TO 470 ET)

CLIENT:

ROSE PROPERTY 
GROUP PTY LTD

PHASE:

IPART LICENSE 
APPLICATION

MBR

MBR

PROCESS EQUIPMENT

PROCESS CHEMICALS

NOTES
1. PRELIMINARY PROCESS FLOW DIAGRAM FOR IPART APPLICATION ONLY. 
NOT FOR CONSTRUCTION.
2. NOT TO SCALE.
3. SUBJECT TO MINOR CHANGES DURING DETAILED DESIGN.

INLET 
PUMP

ANOXIC 
FEED

AERATION 
FEED

MEMBRANE 
FEEED

ACTIVATED 
CARBON 
FILTER

SAFETY 
SHOWER

DEODOUR
ISING 
SPRAY

TEMPORARY ONSITE 
IRRIGATION AREAS

STAGE 2 – TOTAL AREA 8.5 ha

LS
LS

LS

LS

LS

LS

FM FM

FM

FM FM FM

FM

FM

FM FM

P

H2S CH02

TMP

NTU

EC

Cl
pH

PP

DRAWING NUMBER:

H10052_P03E
DATE:

26/09/2014

Membrane Bioreactor 
Peak Design Capacity 330 kL/day.

1 ML WET 
WEATHER 
STORAGE

UF 
FEED 

PUMP

UF 
NUETRAL-
ISATION

TANK

MIXER

RETENATE, BACKWASH & CIP WASTE

LS

Cl

pH

UF

UF MEMBRANES

UF

FM FMP P

P

FM

MIT

UV 
INT

UV

UV

ULTRAVIOLET 
DISINFECTION

CHLORINE 
CONTACT TANK

LS

Cl pH 1 ML 
RECYCLED 

WATER 
STORAGE 

TANK

LS

OFFSITE DISPOSAL TO APPROVED FACILITY 
USING LICENSED WASTE TRANSPORT 

CONTRACTOR

OFFSITE DISPOSAL TO 
APPROVED LANDFILL 

FACILITY

BRACKISH WATER REVERSE OSMOSIS SKID
HIGH NUTRIENT REJECTION MEMBRANES
REJECT <15%

ULTRAFILTRATION MEMBRANE SKID
USEPA ACCREDITED MEMBRANES
MEMBRANE INTEGRITY TESTING
PORE SIZE <0.01 MICRON

UV

UV

ULTRAVIOLET DISINFECTION SYSTEM
SELF CLEANING SYSTEM WITH UV INTENSITY MONITORING
UV TRANSMISSION OF 60%
USEPA ACCREDITED UV DISINFECTION SYSTEM

CHLORINE CONTACT TANK
CONTACT TANK TO BE DESIGNED TO USEPA GUIDELINES TO 
ACHIEVE CT VALUES FOR THE REQUIRED LOG REMOVAL TARGETS

UF

UF

RO-bw

RO-bw

NTU

LS

46 kL 
RO TANK

RO-bw

<15% REJECT
RO MEMBRANES

RO-bw

FM FMP P

When TDS in Recycled Water Storage is 
<600 the UF draws from the Wet 

Weather Storage Tanks.

When TDS in 
Recycled Water 

Storage is >600 the 
RO valves open and 
the UF draws from 

the RO tank

RO REJECT
EVAPORATION 

PONDS 

MISTING SPRAYERS

FMP

Cl

Cl RECYCLED WATER SUPPLY 
TO CUSTOMERS

TOILET FLUSHING, LAUNDRY 
WASHING MACHINE COLD WATER, 
IRRIGATION, OUTDOOR CLEANING 

AND WASHDOWN.

Al
, C

l, 
C,

 A

A

Cl

EVAPORATIVE AIR CONDITIONING UNIT

HOUSEHOLD SEWERAGE CONNECTION POINT

MOTORISED VALVE

MIXING PUMP

DRY-MOUNTED PUMP

SUBMERSIBLE PUMP

MEMBRANE BIOREACTOR PROCESS TANKS

INLET SCREEN

Advanced Water Treatment Plant 
Peak Design Capacity 300 kL/day.

SM
, C

, A

AS
, S

M

ASRO ANTI-
SCALENT

GRAVITY COLLECTION SYSTEMS

WEATHER STATIONWS

FREE CHLORINE RESIDUALCl

pHpH

MIXED LIQUOR SUSPENDED SOLIDSSS

DISSOLVED OXYGENDO

WATER LEVELLS

PUMP STARTS AND RUN HOURSPSR

PRESSUREP

FLOW METERFM

WS

SM

TURBIDITYNTU

TRANSMEMBRANE PRESSURETMP

UV INTENSITYUV 
INT

ELECTRICAL CONDUCTIVITYEC

SOIL MOISTURE PROBESM

METHANE GASCH

HYDROGEN SULPHIDE GASH2S

OXYGEN GAS02

MEMBRANE INTEGRITY TESTMIT

BUNDED CHEMICAL STORAGE AREA

BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS
CHEMICAL DELIVERY LINES

CB ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE

Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL

Cl SODIUM HYPOCHLORITE FOR CHLORINATION

SM SODIUM METABISULPHIDE DOSING FOR DECHLORINATION

C SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION & MEMBRANE CLEANING

A ACID FOR pH CORRECTION AND MEMBRANE CLEANING

AS REVERSE OSMOSIS MEMBRANE ANTISCALENT

UV TRANSMISSIONUVT 
%

FMP

pH

UVT 
%

UVT 
%

OFFSITE DISPOSAL OF 
SALT RESIDUE/SURPLUS BRINE 
TO APPROVED FACILITY USING 

LICENSED WASTE CONTRACTOR